
 

 

 

WATER/WASTEWATER 
MASTER PLAN  
 

AUGUST 2024 

Prepared For: 

City of Lockhart, Texas 

 

 

Prepared By: 

TRC Engineers, Inc. 

505 E. Huntland Drive, Suite 250 

Austin, Texas 78752 

 

 

FIRM #: 8632 

FINAL REPORT 

 

This report is not intended for 
construction, bidding, or permit 
purposes. 

 

 

 
Tim Montgomery, P.E. 

PE# 148690 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE i 

Table of Contents 

1.0 Introduction ..................................................................... 7 

1.1 Scope .....................................................................................................................................7 

1.1.1 Task 1 – Project Coordination ...................................................................................... 7 
[...]
the previous 2.9 MGD. An overview of the WTP site can be seen in Figure 6-1 below.  

Figure 6-1: Water Treatment Plants Location  

6.2 TREATMENT PROCESS 

The plant consists of raw water metering, forced draft aeration, clarification, filtration, chemical 

feed, clearwell, ground storage reservoir, high service pumps, treated water metering and 

backwash/sludge reclamation basin. The plant upgrade in 2000 included the addition of a second 

forced draft aerator; two (2) new filter units; rehabilitation of two (2) existing filters; new chemical 

feed equipment; the backwash/sludge reclamation basin; flow meters; water system Supervisory 

Control and Data Acquisition (SCADA) system to provide complete automated monitoring and 

control of the entire water system including the plant, wells, distribution operations, and 

miscellaneous plant improvements. 

Although the facility has always treated ground water exclusively, the treatment processes the 

WTP uses produces treated water that exceeds the ground water requirements set by TCEQ. This 

is primarily due to the high content of iron found in the raw groundwater. A process flow diagram 

of the WTP is shown in Figure 6-2.



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 68 OF 107 

Figure 6-2: Process Flow Diagram – Water Treatment Plant 

 

 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 69 OF 107 

6.3 FUTURE WATER USE 

The City’s future water use projections shown in Table 6-1 were derived from the future 

population projections and the per capita water demands shown in Table 2-4. These projections 

were used for determining recommendations for future improvements to the water system.  

Table 6-1: Estimated Water Service Peak Demand 

WATER TREATMENT PEAK DEMAND MGD: 
Volume 

2023 2028 2033 2043 

Existing Capacity (MGD) 5.70  5.70  5.70  5.70  

Estimated Demand 3.16  3.89  4.79  7.26  

Estimated Demand minus Luling Supply (a) 2.16  2.89  3.79  6.26  

Estimated Demand minus Carrizo Supply (b) 0.49  1.22  2.12  4.59  

Estimated Demand minus Luling & Carrizo Supply (c) -0.51 0.22  1.12  3.59  

Excess/(Deficiency) 2.54  1.81  0.91  (1.56) 

Excess/(Deficiency) - Luling Supply 3.54  2.81  1.91  (0.56) 

Excess/(Deficiency) - Carrizo Supply 5.21  4.48  3.58  1.11  

Excess/(Deficiency) - (Luling+Carrizo Supply) 6.21  5.48  4.58  2.11  

(a) Luling Supply assumed to be 1 MGD from Luling-Lockhart Agreement. 

(b) Carrizo Supply assumed to be 2.67 MGD from Carrizo Project Agreement. 

(c) Luling+Carrizo Supply assumed to be 3.67 MGD from both agreements. 

6.4 FUTURE WATER TREATMENT NEEDS 

6.4.1 Treatment Capacity 

The current treatment capacity of 5.7 MGD will provide adequate water supply for the projected 

average and maximum daily water usage through the year 2033. When evaluating demands 

through the long-term planning horizon (2043), the WTP’s capacity alone or with the additional 

water from the Luling-Lockhart Contract is not suitable to handle projected demands. However, 

with the additional water received from both contracts, the Luling-Lockhart Agreement and the 

Carrizo Project Agreement, the city’s water supply is more than adequate to meet projected 

demands. 

Using the same reasoning as implemented during the Well’s evaluation, if the peak demand can 

be met by the City’s WTP capacity and the treated water from the Carrizo Project Agreement, then 

the water supply is deemed adequate. The reasoning behind demand being met without the 

consideration of the Luling-Lockhart Agreement was determined to provide a safety factor in 

relation to contracted water. The City receives a total of 3.67 MGD of contracted water with the 

Luling-Lockhart Agreement accounting for 1 MGD of water which makes up about 27% of the 

contracted water. Therefore, in times of conservation, if the peak demands can be met by 73% of 

the contracted water from the City’s agreements it should be a sufficient amount of treated water 

to meet the actual demands the City will receive throughout the planning horizons even in times 

of drought. As shown in Table 6-1, the WTP is able to meet projected demands throughout the 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 70 OF 107 

planning horizons with the additional water received from the Carrizo Project Agreement. 

Therefore, no expansion to the WTP is necessary.  

6.5 TREATMENT SYSTEM IMPROVEMENTS 

The present ground storage capacity at the water treatment plant is 2,300,000 gallons consisting of 

one (1) underground concrete reservoir with the capacity of 300,000 gallons and one (1) above 

ground steel reservoir with the capacity of 2,000,000 gallons.  Present ground storage capacity is 

adequate through the Year 2043. 

Therefore, the only cost associated with the WTP is the construction of two (2) replacement wells, 

the ACR request to TCEQ, and one (1) additional water agreement for 1 MGD as proposed in 

Section 5.3. 

  



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 71 OF 107 

6.6 COST ESTIMATE 

Cost estimates for all the improvements proposed, based upon today’s cost, including construction 

and engineering are shown in Table 6-2. Each proposed improvement is listed by the planning 

horizon it must be constructed by (2028, 2033, or 2043).  

Table 6-2: Recommended Water Treatment Plant Improvement Projects by Planning Horizon 

WATER 

Description Cost Project Horizon 

WELLS 

ACR Request to TCEQ $11,400  2033 

Well No. 4.B  $1,450,000  2033 

Well No. 5.B  $1,400,000  2043 

TOTAL  $2,861,400    

WATER AGREEMENTS 

1 MGD of Treated Water (20 year-agreement) $1,120,000  2043 

TOTAL  $1,120,000    

TREATMENT 

Miscellaneous   $0  - 

TOTAL  $0    

 TOTAL WATER   $2,915,400  

 

 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 72 OF 107 

7.0 WASTEWATER TREATMENT PLANTS EVALUATION AND 
RECOMMENDATION 

7.1 WASTEWATER TREATMENT PLANTS 

The City of Lockhart has two (2) wastewater treatment facilities to receive and treat the raw sewage 

production from the City residences and businesses.  WWTP No. 1 was upgraded in 1986 and 

WWTP No. 2 was initially placed into operation in February 1999.  Both plants are operated by 

the Guadalupe-Blanco River Authority, who has the responsibility for meeting the effluent 

requirements imposed by the TCEQ.  The combined plant capacity is 2.6 MGD design flow and 

8.5 MGD peak flow, which is adequate to meet the City’s needs through the year 2033. However, 

additional treatment capacity is required in order to handle the projected long-term demands 

through year 2043. An overview of the WWTP sites can be seen in Figure 7-1 below. 

 

Figure 7-1: Wastewater Treatment Plants Locations 

The City’s wastewater treatments needs were elevated based on three (3) main criteria:  

• The City’s projected demands through the planning horizons: near-term (2023-2028), 

intermediate (2029-2033), and long-term (2034-2043), as discussed in Section 2.3 – 

Wastewater Flow Projections and shown in Table 2-6; 

• Plants’ location along with site and equipment conditions; and 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 73 OF 107 

• TCEQ 75/90 Rule requirements.  

To determine the best suited actions for expanding the City’s wastewater treatment capacity, each 

plant was evaluated individually and then considered as a whole unit. 

7.2 LARREMORE (WWTP NO. 1) 

Located at 109 Larremore Road east of downtown Lockhart, WWTP No. 1 (Larremore) was the 

City’s only wastewater treatment facility until WWTP No. 2 (FM20) was constructed and placed 

into service in early 1999.  Larremore received major upgrades in 1950 and 1986.  The 1986 

upgrade included construction of several process basins and replacement of most process 

equipment within the existing concrete structures.  The plant has a design capacity of 1.1 MGD 

and a peak capacity of 4.0 MGD. The treatment plant is operated in the contact stabilization mode 

of the activated sludge process. An overview of the Larremore WWTP site can be seen in Figure 

7-2 below. 

 

Figure 7-2: Larremore WWTP Site Map 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 74 OF 107 

7.2.1 Raw Sewage Influent 

Raw sewage drains to the WWTP through a 24-inch gravity sewer, entering the relief lift station 

on the property's northwest side near the plant site entrance. Originally used to split a portion of 

the raw sewage influent for treatment at the FM 20 WWTP, the relief lift station now acts as a 

pass-through structure, allowing all wastewater to flow by gravity to the headworks for 

treatment. During a power outage at the plant, the two 50-hp Gorman-Rupp self-priming pumps, 

rated at 1,250 gallons per minute (gpm) each, can transfer incoming wastewater to FM 20.  

A dedicated 125 kVA Cummins diesel 

generator provides emergency power to 

the lift station. 

By redirecting the discharge from the 

plant drain lift station, the relief lift 

station is also used to regularly transfer 

waste activated sludge to the FM 20 

WWTP. 

The pumps were recently replaced and 

are in excellent condition. The concrete 

structure and other equipment appear to 

be in good condition. 

 

7.2.2 Headworks 

Raw sewage drains from the Relief Lift Station through a 15-inch pipe to the headworks structure, 

consisting of two screening channels followed by a Parshall flume. The primary screening channel 

is equipped with a chain-driven catenary style mechanically cleaned bar screen, discharging 

screenings waste into a rolling dumpster adjacent to the channel. The bypass channel is fitted with 

a manually cleaned bar rack. Each channel has a slide gate at each end, allowing isolation for 

maintenance. The flume is no longer used for flow measurement. The screening equipment, slide 

gates, and concrete structure appear to be in fair condition. 

  

Figure 7-3: Generator & Relief Lift Station Pumps 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 75 OF 107 

7.2.3 Aeration Basins 

Screened sewage drains from the headworks 

effluent chamber through an 18-inch pipe to 

the aeration basins. The aeration basin 

structure is split into two chambers, 

consisting of the contact aeration zone on 

the north side and the re-aeration zone on the 

south side of the structure, separated by a 

concrete wall. Air is introduced to the basins 

through an airbridge platform centered on 

the divider wall with dropdown pipes to 

each of the eight (8) air headers. The 

airbridge, headers, and air supply piping is constructed of galvanized steel and appears to be in fair 

condition, with some surface corrosion visible. Based on observation and input from operating 

staff, many of the approximately 120 coarse-bubble diffusers appear to be clogged or broken, 

resulting in poor air flow patterns in the basin. 

Return activated sludge (RAS) is discharged 

into the aeration basin from the clarifiers by 

four (4) airlift pumps on the east end of the 

structure. The airlift pumps were recently 

replaced and appear to be in good condition. 

The concrete structure appears to be in fair 

condition. 

7.2.4 Clarification 

From the aeration basin effluent chamber, 

mixed liquor flows by gravity to the clarifiers 

through an 18-inch pipe. There are two final 

clarifiers, normally operated in series; mixed 

liquor drains to the ‘primary’ clarifier, and its 

clarified effluent drains through an 18-inch pipe to the smaller ‘secondary’ clarifier for polishing. 

A chlorine solution is fed into the effluent launders for algae control. WAS from the primary 

clarifier is sent to the aerobic digester by airlift pump. RAS from both clarifiers is sent to the 

aeration basin by airlift pumps. The clarifier equipment was recently upgraded and appears to be 

in excellent condition. Concrete structures are well maintained and appear to be in good condition. 

Figure 7-5: Aeration Basin Pumps 

Figure 7-4: Aeration Basin 

Figure 7-6: Primary Clarifier 

 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 76 OF 107 

7.2.5 Chlorine Disinfection 

Polished effluent drains from the secondary 

clarifier through an 18-inch pipe to the chlorine 

contact chamber. A 1-inch pipe from the 

chlorination system feeds the chlorine solution 

through a perforated pipe at the inlet baffle of the 

chamber. Two (2) 2-inch air drops with a 36” 

draft tube in the center of the chamber provides 

mixing and post-aeration. The effluent is 

dechlorinated prior to release to the outlet box. 

The outlet box is fitted with a v-notch weir for 

flow measurement with an ultrasonic level sensor.  

A skid-mounted pump at the chlorine contact 

chamber provides non-potable water for use 

throughout the plant. The onsite potable water line ends at the operations building, providing water 

for the laboratory and restroom. 

7.2.6 Outfall 

The outfall releases treated effluent to the Town 

Branch tributary to Plum Creek. After leaving the 

site, the effluent ditch drains through a box culvert 

crossing to the north under the Union Pacific 

Railroad track. During heavy rain events, the box 

culvert can become backed up, restricting the 

discharge of treated effluent from the site.  

 

 

7.2.7 Sludge Handling 

Waste activated sludge from the clarifiers and the aeration basin is aerated in the aerobic digester 

and transferred by airlift pump to the sludge holding basin for thickening. The airlift pump and the 

draft tube mixing equipment were recently replaced and are in good condition. Supernatant from 

the thickener is returned to the aeration basin by airlift pump. 

In the original plant design, thickened sludge was pumped from the sludge holding basin to the 

sludge drying beds near the headworks for dewatering and disposal. The drying beds are no longer 

in use. Instead, sludge from the digester and thickener is drained to the plant drain lift station, 

valves on the pump discharge line are closed, and the sludge is pumped to the relief lift station. 

The relief lift station transfers the sludge to the FM 20 WWTP for treatment. 

Figure 7-8: Outfall Point 

Figure 7-7: Secondary Clarifier 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 77 OF 107 

7.2.8 Blowers 

The blower building is centrally located on 

the south side of the site and provides air for 

the aeration process, sludge digestion, basin 

mixing, and multiple airlift pumps. The air 

system consists of three 100-hp centrifugal 

blowers manufactured by Lamson, each 

capable of producing approximately 8,750 

CFM. The blowers are relatively quiet and 

appear to be in fair condition. 

 

 

7.2.9 Plant Drain Lift Station 

The plant drain lift station is centrally located 

on the north side of the site, collecting 

drainage from each of the process basins and 

pumping through a 6-inch force main to the 

headworks structure downstream of the 

parshall flume. The lift station is equipped 

with three (3) 7.5-hp Gorman-Rupp self-

priming pumps, each rated for approximately 

250 gpm. The pumps were replaced in April 

2024 and are in new condition. 

7.2.10 Electrical System 

Most of the electrical equipment at the facility was installed before or during the last expansion at 

the facility in 1985. Based on input from operating staff, replacement components for motor 

control centers and breaker panels are no longer in production and are difficult to find. Due to the 

eventual decommissioning of the Larremore WWTP, costly electrical system replacement is not 

recommended at this time. 

The onsite emergency generator is sized to provide power only for the relief lift station during a 

power outage, allowing transfer of raw sewage for treatment at the FM 20 WWTP. While this 

would prevent a potential untreated discharge at the Larremore WWTP, an extended outage may 

result in low oxygen concentration in the aeration basins and cause colony die-off. Extensive 

colony die-off can disrupt the treatment process and result in an extended re-establishment period.   

7.2.11 Treatment Process 

A process flow diagram of the Larremore WWTP is shown in Figure 7-11.

Figure 7-10: Drain Lift Station Pumps 

Figure 7-9: Blowers 

 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 78 OF 107 

Figure 7-11: Process Flow Diagram – Larremore Wastewater Treatment Plant 

 

 

 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 79 OF 107 

7.3 LARREMORE RECOMMENDED IMPROVEMENTS 

Based on observations from the site visit to WWTP No. 1 and input from treatment plant 

operational staff and the City, the following improvements/upgrades are recommended. Since this 

WWTP will eventually be decommissioned and all of the City’s wastewater treated at the FM 20 

WWTP, extensive or costly improvements to the facility are not recommended. The following 

sections detail improvements for the remaining life cycle of the Larremore WWTP. 

7.3.1 Aeration Basin Improvements 

Many of the approximately 120 air drops with coarse-bubble diffusers in the aeration basin appear 

to be damaged, loose, or missing, resulting in uneven airflow and poor mixing within the basin. 

Insufficient aeration can create dead spots, resulting in an inefficient treatment process and 

increasing the likelihood of ammonia spikes. It is recommended that the aeration basin is drained, 

cleaned, and inspected. Damaged air drops and diffusers should be replaced. The contents of the 

basin can be drained to the plant drain lift station and transferred to the FM 20 WWTP, similar to 

the sludge transfer process. 

While not an immediate issue, it is recommended that this project is completed within the next 18 

months to improve treatment efficiency and reduce the risk of further decline. 

Table 7-1: ROM Construction Cost – Aeration Basin 

Item Quantity  Description Unit Price Cost 

1 1 LS Drain, Clean, and Inspect Aeration Basin $40,000  $40,000  

2 1 LS Replace Air Drops and Diffusers(1) $30,000  $30,000  

3 1 LS Miscellaneous Structure/Equipment Repair(2) $25,000  $25,000  

      TOTAL   $95,000  

(1) Assumed that 25% of air drops require replacement. 

(2) Allowance for unforeseen structural or equipment repairs. 

7.3.2 Connection for Temporary Generator 

The existing backup generator at the facility is sized only to power the relief lift station pumps to 

allow transfer of incoming raw sewage for treatment at the FM 20 WWTP. While the lift station 

would allow incoming raw sewage to be pumped offsite and prevent an overflow, extended outages 

(more than 12 hours) without the blowers during summer temperatures could result in a die-off of 

the bacterial colony and severely disrupt the treatment process. To prevent disruption, it is 

recommended that a manual transfer switch with cam-lock connections is installed at the blower 

building. This would allow a mobile generator to provide temporary power to the blowers during 

an extended outage. 

Since the relief lift station will allow raw sewage to be diverted away from the Larremore WWTP, 

this upgrade is not required by TCEQ. However, the ability to continue aeration during an extended 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 80 OF 107 

power outage allows operational flexibility between the two treatment plants and improved 

continuation of treatment once power has been restored.  

Table 7-2: ROM Construction Cost – Temporary Generator 

Item Quantity  Description 
Unit 

Price(1) 
Cost 

1 1 LS 
600A Manual Transfer Switch with Cam-lock 
Connections 

$55,000  $55,000  

2 1 LS Safety Disconnect Switch $15,000  $15,000  

3 1 LS Electrical Equipment $40,000  $40,000  

      TOTAL   $110,000  

(1) Unit Prices include estimated installation costs. 

7.3.3 Relief Lift Station Capacity Expansion 

The existing firm pumping capacity of the relief lift station is 1,250 gpm (1.8 MGD). To meet 

TCEQ requirements for firm pumping capacity meeting or exceeding the peak flow capacity of 

the WWTP, it is recommended that the lift station capacity is increased to 2,800 gpm (4.0 MGD) 

with one pump out of service. This could be accomplished by increasing the capacity of each pump 

to 1,400 gpm and adding a third pump. 

Table 7-3: ROM Construction Cost – Relief Lift Station Expansion 

Item Quantity  Description 
Unit 

Price(1) 
Cost 

1 3 EA 10" Self-Priming Pumps $85,000 $255,000  

2 1 LS Structural Modifications $80,000 $80,000  

3 1 LS Electrical System Upgrades $125,000 $125,000  

4 1 LS Pipe, Valves, and Accessories $75,000 $75,000  

      TOTAL   $535,000  

(1) Unit Prices include estimated installation costs. 

  



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 81 OF 107 

7.4 FM20 (WWTP NO.2) 

Construction of WWTP No. 2 (FM20) was completed in 1999.  The plant has a design capacity of 

1.5 MGD and a peak capacity of 4.5 MGD, but the site layout was designed to allow expansion of 

the facilities to 4.5 MGD design and 13.5 MGD peak.  The screenings and grit removal units will 

handle a capacity of 3.0 MGD design and 9.0 MGD peak.  The facility is located on a 20.9-acre 

site on FM 20, southeast of town. An overview of the FM 20 WWTP site can be seen in Figure 7-

12 below. 

 

Figure 7-12: FM 20 WWTP Site Map 

7.4.1 Raw Sewage Influent 

Raw sewage drains to the plant by gravity through a 24-inch pipe, entering a manhole upstream of 

the headworks. The manhole is used by hauler trucks to dump septage waste at the facility. 

Receiving septage waste increases odors and contributes significant solids to the waste stream. 

7.4.2 Headworks 

Raw sewage enters the screening channels, with the primary screening channel equipped with a 

mechanically cleaned climber screen and the bypass channel fitted with a manually cleaned bar 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 82 OF 107 

rack. Screened solids are discharged into a roll-off dumpster by a belt conveyor. The climber 

screen was recently rebuilt, with new motor, chains, and gears/wheels and is in good condition. 

Screened wastewater flows into the aerated grit chamber, and settled grit slurry is pumped into the 

grit classifier by an airlift pump. A 36-inch diameter shear tube with two (2) 2-inch air drops 

provide mixing and aeration for the grit chamber. Structural repairs to failed concrete between the 

screening channels and grit chamber were performed within the past few years and appears to be 

in good condition. The grit classifier and airlift feed pump were installed as part of a recent upgrade 

and are in like-new condition.  

7.4.3 Aeration Basin 

Screened and de-gritted wastewater flows by 

gravity from the grit chamber through a 24-

inch pipe to the aeration basin. The aeration 

basin is a carrousel-style oxidation ditch, 

operated in the complete-mix activated sludge 

process. The basin is equipped with two (2) 

vertical surface aerators with 100-hp motors 

for aeration and mixing. Each of the aerators 

Mixed liquor flows over an adjustable 12-foot 

weir to the effluent box, where the flow is split 

between the two final clarifiers. Return 

activated sludge is returned to the aeration 

basin through a 12-inch pipe from the RAS 

pump station. The aeration basin equipment 

and concrete structure are well-maintained 

and appear to be in good condition. 

7.4.4 Clarification 

Mixed liquor flows from the aeration basin 

effluent box through 16-inch pipes to the two 

(2) final clarifiers, operated in parallel. Return 

activated sludge drains from each clarifier to 

the RAS/decant wetwell. The RAS pump 

station consists of three (3) Gorman-Rupp 

self-priming centrifugal pumps, connected to 

a 12-inch force main for return to the aeration 

basin. 

Figure 7-14: Clarifiers 

Figure 7-13: Aeration Basin 

Figure 7.4-1: Aeration Basin 

 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 83 OF 107 

 

The clarifiers, RAS wetwell, sludge thickener, 

and sludge holding basin are part of a single 

concrete structure, using common wall 

construction. The clarifier equipment and 

concrete structure appear to be in good 

condition. 

 

 

7.4.5 UV Disinfection 

Clarified effluent drains by gravity from the clarifier 

troughs through an 18-inch pipe to the UV disinfection 

system. The UV disinfection equipment used at the facility 

was installed in 1999. The system consists of a single 

concrete channel fitted with five (5) vertical disinfection 

modules installed in series. Each module contains 40 

lamps controlled by 5 ballasts. Each module must be 

periodically lifted out of the channel by overhead crane 

and moved to the cleaning basin for scale removal with an 

acid solution. The system is covered by an open-sided 

shade structure, protecting the equipment from sun and 

weather damage. The equipment and structure appear to be 

in good condition. 

7.4.6 Flow Measurement 

Downstream of the UV chamber is the post-

aeration basin and outlet box, fitted with a v-

notch weir for flow measurement. A 15-hp 

vertical turbine pump pulls water from the 

basin for non-potable water use throughout 

the plant. The structure and equipment 

appear to be in good condition. 

 

Figure 7-16: UV Disinfection 

Channels 

Figure 7-15: RAS Pump Station 

Figure 7-17: Post Aeration Basin and Outlet Box 

 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 84 OF 107 

7.4.7 Sludge Handling 

Waste activated sludge collected at the bottom of each clarifier sump and scum collected by the 

scum troughs is sent by airlift pumps to the 

thickener pre-mix basin on the east side of 

Clarifier No. 1. From the pre-mix basin, the 

sludge drains by gravity to the thickener. 

Thickened sludge at the bottom of the 

thickener is pumped into the sludge holding 

basin to the north by airlift pump. Supernatant 

from the top of the thickener drains by gravity 

to the RAS wetwell. The sludge holding basin 

is equipped with coarse bubble diffusers for 

aeration. A 6-inch pipe at the bottom of the 

sludge holding basin is connected to the 

sludge pumps in the equipment building. 

Sludge basin equipment and concrete 

structure are well maintained and are in good 

condition. 

The sludge is pumped by two (2) 10-hp Moyno progressing cavity sludge pumps to the belt filter 

press. Polymer is injected and mixed with the sludge by an in-line mixer downstream of the sludge 

pumps. The polymer feed system was recently replaced with a Polyblend skid system with 

peristaltic pumps and is in new condition. 

The belt filter press is a 2.0-meter Klampress Type 85, manufactured by Ashbrook Alfa Laval. It 

has been in operation since the plant was completed in 1999 and is showing signs of age, including 

excess wear on rollers and bearings, spot corrosion, and frequent downtime for repair and 

maintenance. It was recently refurbished and appears to be in fair condition. 

 
Figure 7-20: Belt Press Figure 7-19: Sludge Pumps 

Figure 7-18: Sludge Holding Basin 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 85 OF 107 

7.4.8 Blowers 

Air is provided to the pre-mix box, sludge 

holding basin, and airlift pumps by two (2) 

40-hp centrifugal blowers manufactured 

by Gardner Denver. The blowers and 

piping appear to be in good condition. 

7.4.9 Generator 

Emergency power is provided to the 

facility by a 350kW diesel generator 

manufactured by Caterpillar. It is sized to 

provide enough power to run the entire 

treatment plant during an outage. It is 

equipped with an all-weather enclosure 

and appears to be in good condition. 

 

7.4.10 Treatment Process 

A process flow diagram of the FM 20 WWTP is shown in Figure 7-22.

Figure 7-21: Blowers 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 86 OF 107 

Figure 7-22: Process Flow Diagram – FM 20 Wastewater Treatment Plant 

 

 

 



 

2024 WATER/WASTEWATER MASTER PLAN PAGE 87 OF 107 

7.5 FM20 RECOMMENDED IMPROVEMENTS 

Based on observations from the site visit to WWTP No. 2 and input from treatment plant 

operational staff, the following improvements/upgrades are recommended. 

7.5.1 Septage Receiving 

The treatment facility receives waste from 